SCOOTER PARTS --> Moped 50 --> 4.STEERING DEVICE

No. Part No. Description in Chinese Description in English Q'ty
1 MP50-040100 ת Steering seat unit 1
2 MP50-040200 ǰ֧ Headlight left bracket 1
3 MP50-040300 𽺵Ȧ Rubber washer 1
4 MP50-040400 Ӱ Upper connecting plate 1
5 MP50-040500 Ȧ 12-140HV Washer 12-140HV 1
6 MP50-040600 ˨M10X20 Bolt M10X20 1
7 MP50-040700 ĸM22 Nut M22 1
8 MP50-040800 Ȧ22 Washer 22 1
9 MP50-040900 תĸM22 Steering nut M22 1
10 MP50-041000 Ȧ Upper bearing race 1
11 MP50-041100 Ball ring 1
12 MP50-041200 Ȧ Bearing ring 1
13 MP50-041300 Ȧ Lower bearing ring 1
14 MP50-041400 ݶ M6X12 Screw M6X12 1
15 MP50-041500 Ȧ6 Washer 6 1
16 MP50-041600 ת Steering lock 1
17 MP50-041700 Ȧ10 Washer 10 1
18 MP50-041800 ˨M8X32 Bolt M8X32 1
19 MP50-041900 ǰ֧ Headlight right bracket 1
20 MP50-042000 ǰҼ Front right shock absorber 1
21 MP50-042100 Ͳң Front fork dust hood (R) 1
22 MP50-042200 ǰ Front left shock absorber 1
23 MP50-042300 ֧¸ Head light bracket lower cover 1
24 MP50-042400 ֧ Horn bracket 1
25 MP50-042500 Ȧ6 Washer 6 1
26 MP50-042600 ˨M6X16 Bolt M6X16 1
27 MP50-042700 ѹ߼ Wire clamp 1
28 MP50-042800 ƽȦ8 Plate washer 8 1
29 MP50-042900 8 Spring washer 8 1
30 MP50-043000 ˨M8X16 Bolt M8X16 1
31 MP50-043100 ҵװͲ Right guide decorative tube 1
32 MP50-043200 װͲ Left guide decorative tube 1
33 MP50-043300 Ȧ24 Washer 24 1
34 MP50-043400 Ͳ Front fork dust hood (L) 1
35 MP50-043500 Ƭ Side reflector 1
36 MP50-043600 ĸM6 Nut M6 1